

FOSHAN LTTONG FANPENG CO., LTD
 PYHSICAL PROPERTIES TEST REPORT

Product name	PVC coated tarpaulin	Fabric detail	1300D*15*2*15*2	
Item	Test Method	Unit	value	
Thickness	DIN53353	mm	1.25	
Total Weight	DIN 53352	g / m2	1596.6	
Tensile strength	ISO1421	N / 5cm	Warp	4993.1
			Weft	4564.5
Elongation at break	ISO1421	%	Warp	21.8
			Weft	29.6
Tear strength	DIN 53363	N	Warp	1012.9
			Weft	921.5
Adhesion of coating strength	DIN 53357	N / 5cm	Warp	129.5
			Weft	121.2
Working temperature	-30C - +70C			

Inspected by:

Tested by:陈振强

Issued date:2025/03/06

